
29 42 81 80

76

27*,27**

76

48

67

30
21364

12

2524*,24**2322

47*,47**

46

49

16

50

51*,51**

4

45 26*,26**

34 33 31

75**

79

54

70

89

44

54

35

83

28

4 3 2

510

4

77

65

66

27*,27**

17 57 21 20

19

37

3621

507

509

502

39

17

503

60

11

501

1*1**

78

18

25

24*,24**

23

22

56 55

32 58
59

62

14

15

63*

52*,52**

75**

40

87

38

67
11

35

13

85

10

9

8

39

35

86

6

11

7

82

84 73

43

5

74

72

71

69

68

61

41

506

88

4

504

508

516

17

508

11

79

82

512

513

518

511

517

505

515

519

17

64

514

50053

**-230V

*-127V

OF-2100 VE



  AUG.2004 PLUNGE ROUTER OF-2100 VE

Pos. Description (Q-ty)
Price,
USD

1* Cord     127V

1** Cord     230V

2 Rubber  sleeve

3 Cord clip

4 Screw ST4x16 (16)

5 Spring 15x290

6 Steel pipe Ø 24x165

7 Screw

8 Depth stop guide

9 Steel ball Ø 5

10 Spring Ø 8x15

11 Spring Ø 9x12 (6)

12 Retaining ring Ø 22

13 Steel pipe Ø 22x150

14 Base seat

15 Plastic base board

16 Bearing bush Ø32xØ28x10

17 Sunk screw M4x8 (10)

18 Rear cover

19 Screw ST5x45 (4)

20 Spring washer Ø5

21 Flat washer Ø5  (5)

22 Connection spring Ø20  (2)

23 Brush holder (2)

24* Carbon brush       127V (2)

24** Carbon brush       230V (2)

25 Brush cap (2)

26* Electronic speed regulator and soft start   127V

26** Electronic speed regulator and soft start   230V

27* Name plate       127V (2)

27** Name plate       230V (2)

28 Depth gauge

29 Depth adjusting scale

30 Bearing cover

31 Ball bearing 6005.RS

32 Plastic bush Ø 28x22x20

33  Left handle

34  Left handle cover

35 Wing knob M6 (5)

36 Screw M5x16 (4)

37 Gauge knob

38 Front cover

39 Pin Ø4x40 (2)

40 Lock button

41 Spring Ø 5x20 (2)

42 Show screen

43 Circlip Ø19

44 Micro ajusting knob

45 Side cover

46 Housing 

47* Stator     127V

47** Stator     230V

48 Screw  M5x80 (2)

49 Guide wind circle

50 Ball bearing 6001.RS

51* Armature    127V

PRICE  LIST  OF  SPARE  PARTS
Description National

Language (Q-ty)

E-004

M-004

Part Number

1E-004

N-169

M-002

S-075

R-115

DWT

1T-17

T-127

L-142

M-169

S-292

P-056

R-004

P-058

N-167

M-172

S-290

R-116

R-117

S-284

M-171

R-119

J-041

J-042

1D-016

D-016

H-164

S-184

S-024

S-004

H-166

S-039

S-296

S-295

J-037

1C-002

C-002

H-165

M-174

O-017

P-059

S-103

N-171

H-168

G-057

L-002

I-066

R-106

I-068

O-009

1A-004

H-170

1B-052

B-052

S-182



51** Armature    230V

52* Switch     127V

52** Switch     230V

53 Wire box

54 Screw M4x14 (2)

55 Lock knob

56 Rotary spring

57 Lock screw

58 Right  handle

59 Head cover

60 Screw M6x12 (2)

61 Collet 12mm

62 Collet nut M22

63** Condenser 0.33µF     230V

64 Right  handle cover

65 Washer Ø4

66 Spring washer Ø 4

67 Sunk screw M5x10 (6)

68 Circlip Ø 10

69 Washer Ø9x16

70 Adjusting bolt

71 Upper thrust washer

72 Spring 23x150

73 Plastic tube Ø 19x145

74 Lower thrust washer

75** Inductor Ø16xØ10x3.5 (2)       230V

76 Terminal block (2)

77 Screw M4x12

78 Magnetic pole

79 Screw ST4x8 (4)

80 Screw ST2,5x8 (2)

81 Timing button (2)

82 Circlip Ø8 (2)

83 Screw M5x14

84 Adjusting nut

85 Rubber  buffer

86 Plastic tube Ø19x13

87 Dustproof nut

88 Circlip for shaft Ø 15

89 Plastic tube Ø 27x113

500 Switsch button

501 Dust ejector

502 Spanner

503 Guide ring

504 Guiding pole Ø 8x 300 (2)

505 Guiding board

506 Collet 8mm

507 Localizer 

508 Lining board (2)

509 Collet 6mm

510 Nut M6 (2)

511 Ajusting knob

512 Wave washer

513 Screw pole

514 Guide ring bracket

515 Washer Ø8 (2)

516 Slide frame

517 Scale

518 Rubber pin

519 Clip

I-071

S-303

A-004

1C-017

C-017

N-173

S-038

I-069

R-121

S-297

H-171

G-059

S-151

S-306

S-301

Q-102

S-299

E-006

H-172

S-001

S-023

S-300

S-094

N-179

S-304

R-124

N-176

S-305

E-037

N-177

I-070

S-096

S-072

S-032

Q-108

Q-109

M-175

N-178

S-097

S-308

S-307

S-029

J-043

M-177

N-181

Q-113

Q-119

Q-115

S-310

Q-118

S-194

S-065

N-180

Q-104

Q-106

Q-114

M-176

Q-111

Q-112

S-309


